



## TEST REPORT ON CHEMICAL ANALYSIS

Customer	Smithline Reinforced Composites FZ-LLC PO Box: 6523 Ras Al Khaimah, UAE		
Project	N.G	Lab Report No.	WD-R-210701-0377/1
Sample Description	Bolt	Request No.	WD-Q-210701-0140
Client Reference	N.G	Sample No.	WD-S-210701-0313/1
Source	N.G	Wimpey Ref No	210701-06
Test Method	ASTM A751 / XRF	Date Received	01/07/2021
Test Temperature & RH	23°C & 50%	Date Tested	15/07/2021
Grade	SS 316	Date Reported	28/07/2021
Tested By	SU		

### Test Results

Test	Unit	Result
Molybdenum	% by mass	2.07
Zirconium		0.026
Copper		0.301
Niobium		10.47
Cobalt		0.419
Iron		70.06
Manganese		1.06

Remarks: The tested sample confirms to the grade SS 316

Signed for and on behalf of Wimpey Laboratories

Visakh S Nair  
Laboratory Manager

Test results relate only to the samples tested

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-

